at % Ton Transmission Jack
Model 790

(Page 1 of 2)

No. Description Qty. No. Description  Qty. No. Description Qty.
1 NutM10 1 20 Washer 10 4 40 Ball ¥4~ 3
2 Pedal 1 21 Pump 1 41 Fork or ADT 1
3 Bush 1 22 Under Carriage 2 42 Dust Ring 1
4  Circlip 12 1 23  Screw 1 44  O-ring 2
5 Spring Washer 12 4 24  O-ring 1 46 Cylinder Head 1
6  Swivel Wheel 4 26 Piston 1 47 O-ring 1
7 Nut, M12 4 27 Circlip 16 1 48 O-ring 1
8 O-ring 1 28 Washer 1 49 Release Pod 1
9 Screw 1 29 Spring 1 50 Spring 1
10 Reservoir 1 30 Pump Position 1 51 Bush 1
11  O-ring 2 31 V-ring 1 52 Release Knob 1
12 Washer 10 1 32 Dust Ring 1 53 Split Pin 1
13 Spring Guide 1 33 O-ring 1 54 Screw 1
14  Spring 1 34 Pump Unit 1 55 Seal 1
15 O-ring 1 35 O-ring 1 56 Screw 1
16 O-ring 1 36 Screw 1 57 Screw M6*12 1
17 Cylinder 1 37 Spring 1 58 Circlip 1
19 Bolt M10*20 4 38 Ball9.5 1 59 Bushing 1



at % Ton Transmission Jack
Model 790

(Page 2 of 2)

OPTIONAL ADAPTER

No. Description Qty. No. Description  Qty. No. Description Qty.
60 Rest 1 69 Bearing 2 78 Bolt M10*25 4
61 Support 1 70  Shatft 1 79 Bolt M8*25 1
62 Shaft 1 71 Circlip 2 80 Washer 8 3
63 Circlip 4 72 Angle 2 82 Bar 1
65 Screw 1 73 Bolt M10*35 2 83 Screw 1
67 Screw RodAssy 1 74  Washer 4 84 Fly Nut 1
68 Nut M10 1 75 Nut M10 7 85 Chain 1

76 Washer 10 5 86 Shaft 1

77 Plate 4 87 Pin 1



